e
. RM42G RM38, RM44, RM48
® e - _ . if !

Ingersoll

RM42G MOWER 7
Deck and ChULE ........coveiieiiecieciee e ”
Spindles, Belts and Pulleys.............cccciiiiiiiiieiiii

Mounting Brackets and Axle
DECAIS ...

RM38, RM44, RM44GR, RM48 MOWER
Deck, Belts, Backside idler (RM44GR).........ccccvvvvvinne.
Deck, Belts, Backside Idler (RM38, RM44, RM48)........
Mounting Bracket and Idler Pulleys ............cccccccvvnnnnnees
Rear Axle and Leveling Linkage ...........cccccvvvvvveniinnnnnn.
Spindles and Blades ........cccoooveviiiiiiii e,
DECAIS ...

RM60 MOWER

Deck Belts and Deck Covers
Axle and Mounting Brackets ...........ccccccovvinnnnee.
Pulleys, Blades and Spindles



Ingersoll
HOME

SB38, SB48

ATTACHMENTS

SB38G, SB48 SNOWBLOWER
Auger Housing, Chute Control and Lift Assembly....27

Auger and Drive Assembly ...........cccvviiiiiiiiiieeenenns 29
Belt and Idler System...........ccovvvviiiiiiieeeeeeeee, 31
DECAIS ...t 39-41



.®

Ingersoll

UB44, UB54

HOME

ATTACHMENTS

UB44, UB54 UTILITY BLADE
Blade Bracket and Lift Assembly............ 33 .
DECAIS.......ecveeeeceeereete e 39,41



Ingersoll

HOME

BG42G

ATTACHMENTS

BG42G BAGGER
Bagger Assembly ... 35
DecCals.......cueviieiiiiiii e 39,41




RM42G ROTARY MOWER

INDEX




RM42G ROTARY MOWER

INDEX DECK AND CHUTE

REF. PART NO. DESCRIPTION

1 C36805 DECK = MOWET ...ttt e e e e e eaa s
2 C36802 CHUTE - MOWET ...ttt ettt e e e e e
3 C30738 (@10 )t e o 1= | S TP
4 C30741 COVER - end, belt R.H. (SNOWN) ......ouuuiiiiiiiiii e
4 C36856 COVER -end, belt L.H ...
5 187-1036 SCREW - 1/4”" X 1/27 Self-tap ...cceveeiiiiiiie e
6 C30744 DEFLECTOR - ChUtE.....cciiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee
7 C30766 PIN-NINGE ...t
8 C30767 SPRING - NiNQE....oiiiiiiiiiiiiiiiiiiiiiieeeeeeeee et eaenenee
9 C30768 NUT-PUSH ..o

10 111-217 BOLT - 5/16" X 5/8” CAITiage ......ceeeeeeeeiieieieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee

11 131-911 NUT - 5/16" flange [0CK..........coooeriiiiiiii e

12 C33709 WHEEL - anti scalp .........covvvvvvviiiiiieeeeeeeeiens

13 C16745 BOLT - shoulder..........ccoovviiiiiiiiiieieeeeinn

14 195-533 WASHER-1/27 ..oy \

15 131-938 NUT - 3/8” - 16 flange lock .................. @



RM42G ROTARY MOWER

INDEX




INDEX

X
m
n

O©oo~NOUITRAWNE

RM42G ROTARY MOWER

SPINDLES, BELTS AND PULLEYS
PART NO. DESCRIPTION REQD
C30729 HOUSING - SPINAIE ... 2
C28971 BEARING - SPINAIE.....coiiiiiiiiii e 4
C29453 SPACER - DEANNG.....ciiiiiiiiiiie e 2
C25543 SHIELD - DEAING ..o 2
C32421 SPINDLE - MOWET ...ttt e e e et e e eees 2
C25541 SPACER - Shield ......cooeiii e 2
C37196 SPROCKET = tIMING ....ccooiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
C30733 RETAINER - belt, timing.........ccooiiiiiiiiii e 2
C29431 SPACER - pulley and SprocCket.............ceiiiiiiiiiiieiiiie e 2
126-13 KEY - WOOAIUTT ... 4
131-1331 NUT - 3/4” (use .100 ft. ID. tOrque).......ccuuveiiiiieeiieeece e 4
C36813 PULLEY - driVe. ..ottt
113-208 BOLT-3/8"-16 x 1-1/4” 2
129-103 NUT - 3/87
C30736 BELT - timing......ccooovviiiiiiii, \
C33275 BLADE - 21-3/8" ..o, \
113-206 BOLT-3/8"X3/4" ..o @
192-21 LOCK WASHER - 3/8".................5 NQ. ............................................ 4
C27686 BELT -drive ........oooeeeeviiinnnn. NN ¢ ¢ ¢ e e e e e e e e eeeeeennennnnnnnnnnnnnnnnnnnns 1
C26090 PULLEY - backside idler........... . ................................................... 2
113-410 BOLT-1/2"-13 x 1-1/2” .......... S PP PRSPPI 2
131-1182 NUT-1/2"10CK .....ccovvnneeinnnn N O U P PR UPPPI 2
C36815 ARM-idler ...........ccouuunnn.. PN e 1
Cl16714 BUSHING ................... NG e 1
195-533  WASHER................ () OO 1
132-310 PIN - COtter 1/8” 3 JATTNTTL)) et eeeeeeeeeeiieie ettt e e et e e 1
NSS SPRING - tensi 6999 kit before PIN 043525)..........cccceveennnn. 1
C36998 SPRING - tens PIN 043525 and after)........ccouvveeeeeneeiieeeiiinnnnnn. 1
192-21 LOCK WASHER B8 ...t 8
C28972 WASHER N ) e 2
C30735 PLATE -adjusfing, timing belt ... 1
111-366 g 16 X 1-1/47 CAIMIAGE . ....veeeeeeeeereeeeeeee e e, 4
129-103 )18 ..o 4
123-101 e B7-L8XA" ... 1
192-21 KWASHER - 3/87...o oo 4
131-911 5/167 - 18 flange I0CK ......cccevvveeiiiiiii e 1
195-520 SHER - .3127 [.D. X .88" O.D..cooooiiiiieeeeeeeee 1
129-102 NUT-5/167-18 ... 2
113-207 BOLT-3/87-16X 1", ..o 1
131-1352  NUT - 3/8” - 16 flange 10CK ........ccevviiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeieevvvaiiiiaees 1
195-2067  WASHER.....cooiiiiiiiiiiiiiiieee ettt bbb nnnan b aane 1



INDEX



INDEX

X
m
n

OCoOoO~NOOUIE WNPE

PART NO.
C36825
C16573
C30649
C10482
113-209
131-1352
C25370
C12264
195-525
C37069
C36817
C20005
138-96
C26736
C16745
195-533
131-938
C36823
111-340
131-938
111-132
C36838
131-930
C10898
141-56
C26033
131-911
C36839
C10821
132-310
C28105

RM42G ROTARY MOWER

MOUNTING BRACKETS AND AXLE

DESCRIPTION

FRAME-TOW .. .cuiiii e e
SPACER -Sl€EVE ...
WASHER - 3/87 ...
SPRING - COMPrESSION ...ceveviiiiieeeeeeeeeeeiiieee e e e e eeeeenanns
BOLT-3/8"-16X1-1/2" ...
NUT-3/87-16 ...
PULLEY - idler “V” grooVe ........ccceeeeeeeveeiiiiiieeeeeeeeeeeeiins
BUSHING - flange .....ccoooeeviiiiicee e
WASHER - 3/87 ...
BRACKET - MOUNTING......ccieeiiiiiiiieeeeeeeeeeiesee e e e eeeeeans
AXLE-T AN ..cciiiiei e N\
PIN - height adjuSt...........ccovviviiiiiiie e N

PIN - 101l 37167 X 17 oot . ..........
WHEEL - gaUQge ......ccveeeeeeeeieeeeeeeees @ ..............
BOLT - shoulder .......ccoooveeveeeann. N ....................
WASHER = 1/2” oo, X S e,
NUT - 3/8” 16 lock flange........... o\ dh e,

BRACKET - height adjust......, ) T
BOLT - 3/8 X 3/4” CAITIage .. i e st eeeeeerrnnnnnnaaeeeeeeeesnnnnnns

NUT - 3/8” flange lock ..., .88,
BOLT - 5/16” x 3/4” ¢ % ..........................................
BOLT -“J"........... S @ ...........................................
NUT - 1/2” lock @@ ....................................................

PIN - safety..... (\ ........................................................

PIN - clevis 9.4 e -

LINK - @0SINedd s
18

NUT -

LINK=ID) . oo,

- IS 1/2” x 1"

P
Otter 1/8” X 17 ..
RI e (=12 UL 11 0T USRI

........ 2



X
L
=
=



INDEX

OGP WONERE R

WWWWNRNNNNNNNNNRRPRRPRPRRRPRRRR
WNRFRPOOO~NOURNRWNRPOOONOUDNWNREROOKONO O

C34718
C34719
C28105
195-533
187-1036
C23358

C23808
C26958
C34739
C23949
C31606
C31500
C31501
111-375
131-938
C44663 *
C31608
C12251
111-366
195-525
131-1352
111-371
C14768
195-105
C25409 **
C28977
C26405
138-106
C10821
195-541
C33709
C16745
C30649
111-101
131-934

RM44GR ROTARY MOWER

DECK, BELTS AND BACKSIDE IDLER PULLEY

COVER -deCk belt L.H.......cooiiii e 1
COVER - deck belt R.H. (ShOWN) ......coooeviiiciee e, 1
RING - rtaINING. ..o o 4
WASHER - 1/27 . 4
SCREW - 1/4” X 1/2” Self-tapping .......cooeeveiiiiiiiieee e 8
BELT - drive (use with tractors model 3010, 3012, 3014. 3016,

3018 AN 3020) ...uuiiiiiiiiiir e e e 1
BELT - drive (use with tractors model 4014, 4016, 4018 and 4020)..1
LINK - lift (use with 3000 Series traCtors) .........ccuuuvuiinieeeeeeeeiiiiiieeeeenn
LINK - lift (use with 4000 series traCtors) ...........uvvvviieeeeeeeeeeiiiiieee e
BELT - MOWET AECK ....coiiiiiiiii e

SPRING - tenSioN ......cocceveiiiiieeeieeeeieeeeiis
ROLLER - anti-scalp, rear ..............cc.......
SPACER -Sleeve ......ccccoeeevvveeeiieennnn.

WASHER - 3/8" ........ (%

NUT - 3/8” - 16 {| L& o T
BOLT - 3/8” %ﬁ@ ..............................................................
SPACER - SIEBNY BN et 1
W ASHER = 2 e 1
DEFLEC CRULE e 1
ROLL A 100 | SO 1
SH LY 1

[ B/LB7 X 2-01 27 e 1
ClEVIS L2 X A e 4
A S HE R = B8 . e 1

WHEEL - anti-scalp, front ........cccooooiiiiiiii e 2
BOLT - SNOUIAET ... 2
WASHER - SPACET ... 1
BOLT - 1/47 -20 X 5/8” CAITIAgE ......ceevvrviiiieeeeiieeeiiiia e 5
NUT - 1/47 - 20 flanNQe ...ccevveeei e 5

* For decks PIN 057105 thru 057129 also order (2) of C31580 straps

** NOTE: If interference exists between chute and motor tubes on
3000 series tractors, order C42827 tube Kkit.






MODEL RM38, RM44 and RM48 ROTARY MOWER

INDEX DECK, BELTS AND BACKSIDE IDLER PULLEY

REF. PART NO. DESCRIPTION REQD
1 C31495 COVER - deck Delt (RM38).......ueiiiiiiiieeiiiiie ettt 1
1 C31496 COVER - deCk DElt (RMA4)..... .ottt e 1
1 C31497 COVER - deck DBEIt (RMA8)........oeiiiiiiiee ittt eae e 1
2 C28105 RING - FEEAINING «.ec ettt ettt e st e e e e nb e e et e e e annees 4
3 195-533 WASHER =0/27 ...ttt e e ettt e e et e e e e st ae e e e s ab e e e e anaar e e e nraees 2
4 187-1036 SCREW - 1/4" X 1/2" SEIf-TaPPING ..eeeivveeeiiiiieeeiiiiie et s sttt e e staee e ssiaeee e s snraeee e 3
5 C23358 * BELT - drive (use with tractors model 3000 SEIES).....cccceuiiiuriiriieieeeiaiiiiieee e e e e 1
5 C23808 * BELT - drive (use with tractors model 4000 SEIES)......ccceuiiiuriiiiieieeeiiiiiieee e e 1
5 C44801 ** BELT - drive (use with 3000 SErieS traCtorS)........ccuvviieeeeeiiiiiiireeee e e e e seceree e e e e 1
5 C44802 ** BELT - drive (use with 4000 SErieS traClorS)........ccuveiieeeeeiiiiiiieeeeeee e e serrrer e e e e e e 1
6 C18315 LINK - lift (use with tractors model 3010, 3012, 3014, 3016

10 I= Vg Lo IC 012 O PP OTPRR 2

7 C25703 LINK - lift (use with tractors model 4014, 4016. 4018 and 4020) .........ccccccvveeeeeviinnnnen 2
8 C23810 BELT - MOWEr deCK (RM38) ....uvuiiiieeiiiiiiiiieieie e e e s ettt e e e e e s sstntae e e e e e e s snnnnaneeeeaeesannnnes
8 C23949 BELT - MOWEr deCK (RMA4) .....oooiiiie ettt ettt
8 C23950 BELT - mower deck (RM48) .......ccooviiiiiiiiiiiiiieee e,
9 C31606 SPRING - tENSION ..eoiiiiiiiciciiiiee e

10 C31500 ROLLER - anti-Scalp ......cccccveviivvereiiiineeesiieee e {

11 C31501 SPACER - SIEEVE......ccvvvveeeiiie e

12 111-375 BOLT - 3/8"-16 X 3" carriage ........cccveeeeese oevenes

12 113-241 BOLT - 3/8"-16 x 3" hex head...............>

13 131-938 NUT - 3/8” - 16 flange lock................... (

14 C31507 * DECK - mower (RM38) shown........

14 C31526 * DECK - mower (RM44) \

14 C31535* DECK - mower (RM48)

14 C44661 ** DECK - mower (RM48)

14 C44659 ** DECK - mower (RM44) \

14 C44657 ** DECK - mower (RMg8@

15 C31608 PLATE - idler........5, QA

16 C12251 PULLEY - backsid :X ............................................................................................. 1

17 111-366 BOLT - 3/8" - 16 v\\,«‘m Lo= L1 - Lo [ SRR 1

18 195-525 WASHER-3/8* @ ..................................................................................................... 2

19 131-1352 NUT - 3/8” I@g) ........................................................................................................... 2

20 111-371 A“ o7 14 T Vo [T RSP 1

21 C14768 123V T PP P PP PPRRPPRPPP 1

22 195-105 SUE L2 e 1

23 C32958 ( S O o 11 (= 2 PSS 1

24 C30766 (RO PIVOL .ocieiiii ettt et e e s e e e et e e e st e e e e st e e e s e nsbeeeeanteaeeenres 1

25 C30768 L o T 1) PSSP STUROUPRP 2

26 C31505 SPRING = CHULE «..eeiiiiiieiie ettt e e st e e e st e e e s nbbe e e e s ssbaeeessrbaeenans 1

27 C10821 PIN = ClEVIS /27 X L7 eieeiiteiee ittt ettt s et e e st e e s et e e e e nntae e e e ensbeeeennees 4

29 C44560 KIT - rear roller (OPtONGAL) ... .....eueiiiiiiiee et seee e 1

30 NSS BRACKET - roller (Order Kit) .......uuueeereeeiiiiiiiieeee e st e e et e e e e e e e snvnreeeee e e 1

31 NSS BRACKET - roller (Order Kit) .......uuueeieee et e e ssirree e e e e e e snrnrn e e e e e e 1

32 C28977 ROLLER - 77 ettt ettt ettt e e sttt e e s s st e e snbt e e e abte e e e anbaeeensnnee s 1

33 195-541 WASHER = 5/87 ...ttt ettt et e et e e e st e e e a e e e ae 2

34 111-132 BOLT - 5/16" - 18 X 3/4” CAITIAQE ..eeeeeeieeceirieieeeee e s e e et eee e e e s e snteranen e e e e e s ennnnneneeeeees 4

35 131-911 NUT - 5/16" - 18 flange IOCK........uueeeieeeeeiiiieieee e e 4

36 C47105 COVER — Center SPINAIE .....ccoiuiiiiiiiiiiee ettt e ee e 1

*  Use before PIN:
** Use PIN and after:

RM38 - 010308055
RM44 - 010307024
RM44GR -010308167
RM48 - 010307021

See Service Bulletin 99-2







RM38, RM44, RM44GR and RM48 ROTARY MOWER

C31581 MOUNTING BRACKET AND IDLER PULLEYS ASSEMBLY
INDEX USE BEFORE PIN:
RM38-01 0308055
RM44-01 0307024
RM44GR-0 10308167

RM48-01 0307021
REF. PART NO. DESCRIPTION

1 C31582 SCREW - QdleF @QjUST ... ittt e e e e e e e s e e e e e s e s a e e e e e e e e e sareeeaaeaan
2 C14269 LU I 7= | 8 (=Y 1S (o o PPt
3 C31583 WASHER = QISNEA ....oiiiiieeeie ettt et e e e et e e e nnae e e e st e e e ennteeeeenneeeeaneeeennns
4 138-2073 PIN = SPIral B/L6” X L-L/A" ..ottt et e e en e e et e e e enee e e e ansaeeeenneeeeanneeenn
5 C21942 ST o N[ 1= 3 o o ST
6 C31585 BRACKET = MOUNTING ....ttieieie e ettt e e s ettt e e e e et er e e e e e s satbaeeeaaeeessnsabaaeeaeeessnssnnseeeeessnnnes
7 C31589 RO NG S (o 1] 11T [ P REPRS PR
8 164-51 SCREW - 3/8" - 16 X 1" flat head SOCKEL .........cc.eiiiiiiiiiiiiiii e
9 C14768 SPACER = SIBEVE ..ottt

10 195-525 WASHER = 3/8 ... eieee ettt e ettt e e et e e e ettt e e e et e e e eanteeeesnnaeeeansteeeeanneeeesaneaeanneeennns

11 131-1352 NUT - 3/8” -16 flange NEad ........ccci ittt eneeee s

12 C31593 L N | (o SRS

13 113-208 1 I I T e I G I RS

14 C16573 SPACER-SIEEVE .....ooeeiiiie et

15 C31595 ARM = HdIET i

16 C24182 BUSHING - flange ........cccovieviieiiiiiiiieee e

17 195-533 WASHER-L/27....coiiiiiiiieee e

18 132-310 PIN - cotter 1/8” X 1”.....ccciiiieeeiiiiee e

19 C25370 PULLEY - idler, “vee” groove...........ccccceeeeuueee

20 C12264 BUSHING - flange .....ccccoevevveeeiiiiie e )

21 113-209 BOLT-3/8"-16X1-1/2"....cceieieeiieeeeeieee e N

22 C10821 PIN - clevis 1/2" X1”.....cccviciieeiieeeeniiee e

23 C28105 RING - retaining...........coocvvvveveeeeeensnnnnn [ (otmmrad!.

C44689 KIT - suspension (changes suspensi

010307021
REF. PART_NO. DESCRIPTIO @ REQ'D
1 C31582 SCREW - AIUST s 1
2 C14269 NUT - bel@f ................................................................................................................... 1
3 C31583 I 14 1=Ye [T 2
4 138-2073 T T G K I N 2
5 C21942 ‘ [T 50 o [P OTR 1
6 C44672 AGK] B I 1100 [ 1o SR UPPRR 1
7 C44676 - adjusting (iNCludes BUSNING) ....coeiiiiiiiii e 1
8 111-366 BOLT - 3/8" - 16 X 1-1/4" CAITIAQE ...eeeeeeeiiiiiieieeee e e s eitieie e e e e e s seatreeeeeeesssastaeeeeaesassstranaaaeeeannnes 1
9 C16714 BUSHING ...t e e e e e et e e e e e e e e a e e e e e e e e st e e eeeesaaat s aeeeeeeeessennnns 2
10 195-525 W ASHER-B/8 ...ttt ettt e e et e e e e et e e e e e e e e e e e e e e e et aaeeaeeeeearraans 1
11 131-1352 NUT- 3/8” -16 flange NEAM .........eeieiiiiieiee et e e e e e e e nneaee 6
12 C44683 FRAIME-TOW. ...ttt e et e e et e e e et e e e et e e e et e e eaan e eeaaaeeesaneaeenns 1
13 113-208 ST ]I T R G N I U 1
14 C16573 SPACER-SIEEVE ...ttt ettt et e e e e e e e e e e e e e e e e e s 4
15 C44685 ARMEAIET ..ottt et raaaaaaaaa 1
16 113-219 BT =3/8 -LBX2 ....ccitecttteeee e et e ecet ettt e e e e e e et e e e e e e s ettt et e e e e e e e bbb e r e e e e e e e e b —taaeeeeaabaeeaeeaanrraes 1
17 195-2067 WASHER - 1/2”
18 132-310 PIN-COMET 187X A ...ttt ettt e e e e e e et e e e e e e e e tbb st e e e eeesenteeeeeessanneees 2
19 C25370 PULLEY - idIEr, “VEE" GIOOVE ......eeeieiiie ettt e e e e ettt e e e e e ettt e e e e e e e et teeeaaaeeeanneaeeeeaeeennnenes 2
20 C12264 BUSHING - flANGE oottt ettt e e e e e et e e e e e e e e nnnnneaeeeannnnnes 2
21 113-209 BOLT = 3/8" = 168 X L-d/2 ..ottt ettt et e e e e e e e e e e e et e e e e e eeeeeeaaannns 2
22 C10821 L R o Lo I 2 AU 2

23 C28105 LN I =1 7= 1 o] 1o To PSP RRPTRN 2






INDEX

X
O ~NOUOWNREREFM

NRNRNNRNNNNNRRRRERRERRRERRERER
ONNOUIRWNRPOOONNODODUIRWNNNNRO

O©CoOoO~NOOA~AWNE

m

PART NO.
C25682
C31498
C31499
195-541
131-930
C31576
C31577
131-938
132-310
C31580 *
C44655 * *
141-54
C10821
195-525
132-320
C31546
C31547
C31548
C44791
C20005
C10482
138-96
111-340
121-228
C15935
C34734
111-132
131-911
C37327 *
195-533
C31579
113-207
C14768
C28105
131-1352
C34735*
C44667 * *
219-403

C45899
NSS
C28971
C10810
C25542
C31452
192-21
113-209
C31566
C29431
C31570
C31571
C31572
113-206
C31558
C31559
C31560
C25544
219-20
C16518

RM38, RM44, RM44GR and RM48 ROTARY MOWER
REAR AXLE AND LEVELING LINKAGE

DESCRIPTION REQ'D
WHEEL - QAUGE B7 ... e 2
WHEEL - QaUgE 57 ..., 2
BOLT = SNOUIAET ...ttt e e e e e e e e e e e e e neeeae s 2
WASHER - .856" X 1.312” ... it iiiiie ettt 4
NUT - 1/2” - 13 flANQE 10CK ......eeiiiieiie ettt 2
ROD - level adjust (RM38) .....cccuuiiieiiiiee ittt 1
ROD - level adjust (RM44) (RM44GR) (RM48).......cccveioiiiririeiiierrie et 1
NUT - 3/8” - 16 flange IOCK........uuuiiiieiei ittt e e e e e e e 8
PIN = COMRI L/8” X L.ttt ettt e e e e et e et e e e e e e s nbnne e e e e aanes 2
STRAP - connector (for RM44GR bend if required).........ccccooiiiiiiieiiiiiiiiiiiieeeeeeieen 2
STRAP = CONMNECION ... e e e e e nenenenes 2
PIN-CIBVIS 3/87X 17 ... eeeeieeee ettt ettt e e e e ettt e e e e e e s bt ae e e e e e e e e nnenneeaeeanns 1
PIN = CIEVIS 127 X T/8” ..ottt 2
WWASHER-3/8" ...ttt ettt 1
PIN-COEI 3/327X /47t et 1
AXLE - MOWET (RM38)....ciiieiiiiiiiiiiie ettt e s ettt e e e e e ettt e e e e e e e s satb e e e e e e s anatbsaaaaaeenns 1
AXLE - MOWET (RMA4) ..ottt e e e e e e e e 1
AXLE - MOWET (RMA8) ...ttt ettt e e e e e et b e e e e e 1
AXLE - mOWer (RMA4AGR) ...t N e+ e e e e e e e emnnnneeaaa e s 1
PIN - 10CKING «.eiiiieei e N N PP 1
SPRING - COMPrESSION....cccvviieiiiiiieiiieee e RN T PP 1
PIN - roll 3/16” X 17...eeeeeiiiieeiiieeeiieeeenieeeeneeee e (NN e 1

BOLT - 3/8" - 16 X 3/4” CAITIAGE . wvvvvveeeiviviiieeeeeeeee el e T ettt et e e e e e s etvaaaa e UAR
BOLT - 3/8” - 16 x 3/4” flange lock (RM44GR)a.......) I ) PPN 2
BRACKET - height adjust (RM38, RM44, RMASRShOWIT-.......cooviiiiiiiiiieeeiiiee e
BRACKET - height adjust (RM44GR) ........ == N PP
BOLT - 5/16” - 18 x 3/4” carriage...............]

NUT - 5/16" - 18 flange 10CK ..........ooee o (i et
BELLCRANK - leveling (RM38, R ) PSSP 1
WASHER - 1/2".....ccvveeiiveeeen. 7 S\ SR 1
BRACKET - channel............... ) O

BOLT -3/8"-16x1"............

SPACER - sleeve .......... :
. 0 .

Fitting - Iubri
RM38 - 010308055

*US PIN: RM44 - 010307924
**U D AFTER: RM44GR - 010308167
RM48 - 010307021

SPINDLES AND BLADES

ASSEMBLY — Spindle Housing, includes items 1, 2, 3, 14, and 15 ..........cccccceeeeeiiiiinenn. 3
HOUSING - spindle (use C40722, 219-20 and (2) C16516) ........cccveervrreeiiierersireeennnne 3
BEARING - SPINAI....cciiiiiiiiiiiit ettt ettt e e e et e e e s e et e e e e e e e e aareaaeas 6
Y o N @4 = o T=T- T [ o To [P PEPRRRP 3
ADAPTER - DIAAE ...t s 3
WASHER = 3/87 X 27 .ottt ettt bttt 3
LOCK WASHER - 3/8™ ... ittt ettt sttt n et be et esneesnneens 15
BOLT - 3/8” - 16 x 1-1/2" (use 35 ft ID. Or torque) .........cooeeeieiiiiiiiieee e 3
SPINDLE - OUIDOAIT. .....eeiiiiieiiiiiiieie ettt e e e e et e e e e e s sntbeeeeeeanes 2
SPACER = SPINAIE ..ot 3
BLADE - 13-1/2" (RM38) .....uttiiiiiiiie ittt sttt 3
BLADE - 15-1/2" (RM44, RMA4GR) .....ccoviiiiiiiiieiit ettt 3
BLADE - 177 (RMA48) ...ttt ettt ettt ettt ettt nn e nnee e 3
BOLT - 3/8” - 16 x 3/4™ (use 15 ft ID. Of tOrquUE) .......ocuevveeeeieiiiie e 12
SPINDLE - center (RM38).......uuiiiiieiiiiiiiiie ettt e et e e e e et e e e e e e e e 1
SPINDLE - center (RM44, RMA4AGR) ......ccuiiiiiiiie ittt 1
SPINDLE - Center (RMA8) .......uuiiiiiiiie ettt ettt 1
SHIELD = DBAING «.cteee ettt ettt e et nnn e e e e e arneeea 3
FITTING - lubrication 1/4™ - 28 (if USE)......c.uvviiiieeeiiiiiiiie et 3

[2dTaTe B =1 7= 1T o 1] o OO PSRPTPRP 2






INDEX

Py}
m
n

©oo~NOOThWNE

PART NO.
C31385
C25687
C25689
187-1036
C28977
C26405
132-310
C28976
C25620
113-447
131-930
192-21
131-938
195-541
C26653
113-252
C26958
C10821
195-533
C10898
C27731
138-106
C27730
C44872

RM60 ROTARY MOWER

DECK, BELTS AND DECK COVERS

DESCRIPTION
DECK - mower 60" (1520MIM) ....uutiiiiiiiiaiiiiiiiieee e e e eeae e
BELT - SPINAIE ArVE ... .t
GUARD - deCK DeIt...ccoeeee e
SCREW - 1/4" - 20 X 1/2” Self-tapping ...cceeeeeieciieieeee et a e
ROLLER - 2-1/2" X 7" (63.5 X 177.8 MM)....eeiiiiiiiiieiniiiiee e iiieee e svieee e siieee e
SHAFT = TOHEE <.
PIN - cotter 1/8” X 1" (3.17 X 25.4MM) ..eeeiiiiiiiiiiiee et
ROLLER - 2-1/2" x 2-3/8" (63.5 X 60.32 MM) r€AI.......cccvviurreeiirireeniineeeannns
SPACER - SIBEVE ..ot
BOLT-1/2"-13X3 NEX .tvteeeiiiiieeiiiiiie e sttt e st e s tee e taee e e staa e e s staeeeestaneeeanes
NUT - 10ck 1/2" heX flange ......coooieiiieee e
LOCK WASHER - 3/8” (early production)..........cccceeevviiivieeeeeeeiisiniieeeeee e
NUT - 3/8" - 16 flange 10CK.........ccuvvveeeeeeeiiiieee e,

WASHER = 5/8” ...ttt

BELT - “V" MOWEr driVe .......cooviiiiieiiiiiie e (
BOLT-3/8"-16"X3-3/4"....ccciiiiiiiiiiiiie e
LINK - mower lift 8" .......cooviiiiiiiiiee oo

PIN -ClEVIS ..o, \ ..

WASHER - 1/2" ...ooiiiiiiicie e A R
PIN - retaining, special...........cccccuueeenens, . ........................................
SPACER - SICEVE.....occceoooovoresreeer e % ..............................................
PIN-roll 3/16" x 2-1/2"........cccoveennnn, % ...............................................
WHEEL - anti-scalp (use before P@ 01 S )
WHEEL - anti-scalp (use PIN 2and after) ..ccceeeeveiiciieee s




INDEX ) ®\/®




INDEX

©CoOoO~NOOTA~,WNEM

m

PART NO.
C31395
111-340
192-21
131-938
C20005
C10482
138-96
C15935
111-132
193-29
131-911
C26384
141-4
132-321
195-525
132-310
C25682
C25683
113-447
131-930
C31397
C31399
NSS
NSS
C16573
111-366
131-1352
C31401
C26394
C17597
C26390
138-106
C25370
C12264
113-209
NSS
C24182
C19502
C26033
195-533
C10898
C16573
113-207
C26890
138-92
C14269
C26386
C26385
C10821
C28105
131-938
C44638

RM60 ROTARY MOWER

AXLE AND MOUNTING BRACKETS
(use before PIN 010306016)

DESCRIPTION REQD

AXLE -TAI ...
BOLT - carriage 3/8” - 16 X 3/4” ....cco ottt e e s ee e ea e e e e
LOCK WASHER - 3/8”" (early production) ...........cccurrreieeiiiiiiiinneeeessssinnneeeeeesennns
NUT - 3/8" - 16 heX flange I0CK ........cccuvvieeiiee e
PIN - TOCKING .ottt e et e e e e s e e e e e e e
SPRING - tENSION ..o
L1 T o )|
BRACKET - height @aJUST........eeiiiieiieieiie e
BOLT - carriage 5/16" - 18 X 3/4” ...ttt
LOCK WASHER = 5/16".....cciiiiiie ittt siiie e st see et e e sttae e e e e sneaeeesnnnes
NUT - 5/16" - 18 flange 1OCK ......ceveeeiiiiiiiiiiiee e e e
LINK-=TOCK @I Lottt e e e
PIN = ClEVIS 3/8” ...ttt Gt e et e e nnnneees
PIN - cotter 3/32" X 17 .o, N
WASHER-3/8" ...ty T PP
PIN - cotter 1/8” X 1" ...covuieeeiiiiiee e AN Y
WHEEL - height adjust ..........cccccooiiiiiiinnn. D =P U PO URRPPPTRP

SPACER - sleeve ......ccccoceiiiiiiiiecnaannn. AN PP TP
BOLT - 1/2" - 13 X 3-1/2" .. X RS 2
NUT - lock 1/27 - 13 heX flange ........... (NN e
CARRIAGE ASSEMBLY ......cccooooo (NS

BRACKET - front mounting .

LINK - tow R.H. (shown) (U

LINK - tow L.H. (Use 046

SPACER - sleeve...........
BOLT - carriage 348.2

NUT - lock 3/8}. @n .........................................................................
BRACKET - IdIERDUHEYS ...oovviieii ettt eeeeens
ARM - idler @ ..........................................................................................

G = UIBY. . eeooooossoeeeeeoeeeeeeee oo eee oo
/87 = 16 X L1-1/2" NEX wevreiiiiiiieeeee e

LN T Vo |0 SRS SRRR
WASHER - L/27 .. ettt ettt e et ae e e et e e e e antae e e e nnees
PIN-SAIELY ..t a e e
SPACER = SIEEVE ...
BOLT = 3/8" = 16 X 1" NBXuueiiiiiiiieiiiiie e sttt stee e e s itae e sntae e e stae e e s sntae e e e snsaeee e e
SCREW - idler @djUST......ccoi ittt
PIN = TOH B/LB” X /47 .ottt ettt
NUT - adjust, SPECIAL.........uveiiiiie e et e e e e e e e e e e e e e
SPRING = tENSION ...teiiiiitiiee ettt sttt e e s st e e s snbe e e e s snbeeeeeanes
LINK = JEVRIET ...ttt e e e
PIN = ClEVIS ...ttt ettt e st e e sba e e e snaeeas
[T B (=] €= UL 11 o PSR
NUT - 3/8" - 16 flange Nead.......cccooiiiiiiiiiieie e
LI LA L o Tod Q=1 2



INDEX




INDEX

m

©ooo~NoOabhwWNEM

RM60 ROTARY MOWER

AXLE AND MOUNTING BRACKETS
(use PIN 010306016 and after)

PART NO. DESCRIPTION REQD
C31395 y I (T | SRR 1
111-340 BOLT - carriage 3/8” - 16 X B/4” ..ottt ettt e etae et a e 6
192 21 LOCK WASHER - 3/8” (early producCtion) ...........oocuuuiiieieiiiiiiiiiee e 6
131-938 NUT - 3/8" - 16 heX flange 10CK ........coooieuiiiiiiieii e 6
C20005 [N T o o3 (] o P 1
C10482 SPRING = tENSION ....uttiiieiitiiee ettt sttt et e e e sba e e s st e e e e s nnaeee s 1
138-96 PIN STOIL <ottt et e e et e e e et e e s b e 1
C15935 BRACKET - height @djUST.........uuiiiiieiiiiiiiieice s e e e e e s saveane e e e e e e nnnes 1
111-132 BOLT - carriage 5/16" - 18 X B/47 ..occ e it e et e e e e ee e e e e e s 2
193-29 LOCK WASHER - 5/16" ....ooiiiiiiie ettt ettt ettt 2
131-911 NUT-5/16"- 18 flANGEIOCK ...eeeeiiiiie ettt e et e e e snae e e 2
C26384 LINK = FOCK @I .ttt e e e e et e e e e e e e e snbb e e e e e e e e e e snnneeas 3
141-4 PIN = ClEVIS B/8 ... iiiiie ettt ettt e e e e e e et e e e e s bae e e e antae e e e antaeeeennees 2
132-321 PIN = COEN 3/327 X L7 iiiiee e ettt ettt e et e e e e e et e e e e tbe e e e etbe e e e asbeeeeanees 2
195-525 WASHER = 3/87 ... ittt ettt e e e e e st e e e e st e e e e nntae e e e nntae e e e anees 8
132-310 PIN - COtter 1/8”" X 17 ...cciiiiieiiiiiiiee e NN+ e e e e b bee e e e aabee e e s sraeeane 8
C25682 WHEEL - height adjust.........ccccccceeeiiiiciieeee e 0\ N 2
C25683 SPACER-SIEEVE........evvieiiiee e NN e et esnreeaessanbeeessnbeeessnres 2
113-447 BOLT - 1/2" - 13 X 3-1/27 i DN ) f ettt e ettt e et e e st e e e 2
131-930 NUT - lock 1/2” - 13 hex flange ................ @

C44519 CARRIAGE ASSEMBLY .......coocvveenen. )

C31399 BRACKET - front mounting............... e

C44523 LINK - tow R.H. (shown) ................... .
C44524 LINK - toW L.H ccccccrerecnrreeeceeen
C16573 SPACER - sleeve.................... & /

111-366 BOLT - carriage 3/8” - 16 X TETIANS oo oo ettt a e
131-1352 NUT - 10CK 3/8” - 16 NeX ARBTE L/ . vveeeiiiiiee et e e iieee e stete e st e e siae e e s sbeeeessnraeee e
C31401 BRACKET - idler PUIEYSN S 0N eeerreeeeeirtnteeereeesssssieeereeeeessssssreneeeaessssnssnneeeeeeesesnnns
C26394 F Y I T | LT o TU ] Lo S e R
C17597 BEARING -<SIBBVEN N -t veeeimtteeteittteeesnttteeesaitteeessntbeeesansbeeessnbeeessnbeeeesnnbeeeesanees 2
C26390 SHAFT - piv S\ (110 PP PRP PRSP 1
138-106 PIN - roll 3/1 R 2 e e b e e re e e nnaee s
C25370 S/

C12264

113-209

C44526

C24182

C19502

C26033

195-533

C10898 [ N Y= 1= 7SSO 3
C16573 SPACER = SIEBVE ...ttt e 2
113-207 BOLT = 3/8” = 16 X 1" NEX wevveiiiiiiiiieeiiiiee ettt ettt e sttt e e annaeeas 2
C26890 YO VA T | 1= air= T |1 1 1
138-92 PIN = TOH B/LB” X /A7 oottt ettt et e e et e e s st e e e ansre e e e ansaeeas 2
C14269 NUT - @djUSt, SPECIAL.....ciiiiiiiiiiiiii et e e e 1
C26386 SPRING = tENSION ...citiiiei ittt e ittt e st e e e e e st e e e st e e s s stbe e e e e stbee e e e ssbeeeeessraeeeennnes 1
C46789 LINK = IOVEIET ... e, 1
C10821 PIN = CIEVIS .. 2
C28105 RING - FEEAINING ... e e e e e e e e et e e e e e e e e e nnneeas 1
131-938 NUT - 3/8" - 16 flange @AM .......covvieiiiiiiiiieee e 2
NSS ROD (USE CAB274 KIt) ...eveeeeiiiiie ettt sttt 1
NLA PIN - retainer (USE CAB274 Kit).......iiecurieeeieee s ieciieeee e e e e s sssetee e e e e e e s ssnntneee e e e e e s e nnnnnees I
187-1036 SCREW - 1/4" - 20 X 1/2" SEIf-tapP «oeovveiieiiiiiee e UAR
C44638 LINK = FOCK @IMN 1ttt et sttt e e bt e e s e et e e e e 1
195-2063 WWVASNEE - 5/87 ... e 2



e
e !
\\»1.1\

! /// ™~
N

INDEX
INDEX



INDEX RM60 ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

REF. PART NO. DESCRIPTION
1 C31393 BLADE ...ttt et e et e e e b e e e abe e e ateeenareenns
2 113-268 BOLT - 3/8" = 16 X 7/8”" NEX .veeevveeiiee ettt ettt ettt eeraa e
3 131-1216 NUT = 1OCK 3/8” NEX ...evtiieiieie ettt ettt ettt s be e sabeearee e
4 113-206 BOLT- 3/8" = 16X 3/4” NEX c.vveeiuiieitie sttt ettt et se et e e s re e e stae e sraeens
5 C31394 BRACKET - belt adjusting, dECK..........ccciiiiiiee e
6 C46815 SPROCKET - SPINAIE AlVE........cuiiiiiieee e e e
7 C25642 WASHER - belt retaining, SPECIAl...........cuvieeiiiiiiiiiic e
8 C28972 LN 1 ST
9 C25643 SPACER - SPINAIE.......uuiiiiiiie et e e e e s e e e e e e

10 126-16 KEY - WoOodruff #9 3/16" X B/4”....co ettt

11 C25644 KEY =SOUAIE ....cce ittt ettt e et e e e e e s r et e e e s e e nnnrnneeeneeeas

12 C25645 PULLEY = dllVE ..ottt ettt ettt e et e st e e snbeeereeeas

13 131-1331 NUT - 10CK 3/4" NEX ..ooovvvieiiiieiee e

14 111-371 BOLT - 3/8"- 16 X 1” Cartiage .....ccveevvveerreesirreesreans

15 131-938 NUT - 3/8” flange 1ocK.........ccccocvveevieeiiiieeiiee e, /

16 123-101 BOLT-5/16"-18 X 4”N€X ...ccvvvvevreeiiieeviie e \Nes):

17 C25543 SHIELD - bearing......ccccccvvevieeiiie e ageneen @ ..............................................

18 C25829 SPACER - sleeve......ccccccvvviveviineninnn S g

19 C25688 SPRING - COMPresSsSioN..........cccuvvveeeees iz N N P 2

20 195-520 WASHER - .312" [.D. X .88" O.D...oooec e ) Y e 2

21 129-102 NUT - 5/16” N€X crreoeerrersrerrene (%D ................................................................ 4

22 131-176 NUT - lock 5/16” hex.................. BT e 2

23 C25627 SPINDLE - CENET ..o N e ettt ettt ettt et 1

24 C25632 SPINDLE -R.H ............... /TSR 1

25 C25635 SPINDLE - L.H........... T S 1

26 NSS * 2/C40722 and 219-20) — Threaded holes.............

26 C40722 ** < dfe — Threaded holes ........c.ccocveiviieiii e

27 NSS * rdNspindle (use C40955 and 219-2) Holes not threaded..........

27 C40955 ** axtPspindle — Holes not threaded ............cccoovveiiee e

28 C16516 {ining

29 C28971

30 C10810

31 C25541

32 219-20

*)Jse before PIN: 010308001
** Use PIN 010308001 and after






INDEX

@@mﬂ@(ﬂbb@l\)l\)lﬂlﬂq’}l

WWWWNNNNNNNNNNNRPRPRPRPRPEPRPRPERPRRRE
WNPFPOOOONODURARWWNRPOOONOUID,WNEO

SB38G, SB48 SNOW BLOWER

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

PART NO.
C31899
C31900
C17776
C17878
C29877
C10898
129-163
192-21
131-938
132-300
111-371
111-340
195-525
C15248
C16940
113-1
131-1102
111-340
C28263
C22774
C15334
111-132
192-20
131-911
132-332
C24644
C25026
C24643
C24640
195-2134
195-541
C17775
113-412
195-534
C25580
131-1182
C31995

DESCRIPTION
HOUSING - Quger 38" (SB38G).......uueiiiiiiiieiieiaiiiee st e st siiee st
HOUSING - QUQEr 48" (SBAB) .....cciuiieiiieiiiite ettt ettt
BLADE - SNOWDIOWET (SB4B).......ueiiiiiiiieeiieiitiiee et
BLADE - SNOWDIOWET (SB3BG) ... .uuviiiiiieiiiiiiiiiii ettt
SCREW - Chain @djUST .......eviieiiieee st e e e e st ree e e e e e s e enes
PIN = SAIELY .uutiiiiiiie e e e e e e e
NUT - 3/8" 224 1OCK.......eeiieieiiie ittt
LOCK WASHER - 3/8" ZP (early producCtion) .........ccoeccuviereeeesiiiiieineee e s
NUT - 3/8" NC NEX ZP ...ttt
PIN - COEIN 1/8” X T/8 ..ttt
BOLT - 3/8" X 1" NC CAITIA0E ....eiuuteeieeieeeeeeiitieie e e e e ettt e e et e e e e e e
BOLT - 3/8" - 16 x 3/4” carriage ......ccccceeeeevuvrveeeeeeennnnd@

WASHER - 3/8” ZP (early production) ...........c..........

CHUTE ...t /

RS damesot 05 (CON 2

D AGKET - o o o YT s

PIN - cotter 3/32”
CRANK - chut
Crank - chute
ROD - chute
COIL -ch
WASH

WA -)21/32" x 1-5/16

S L=

SHING - pivot
NUT = LOCK, 127 .ttt bbb
ARME-TITE L.ttt b e e ae e reas



INDEX



SB38G, SB48 SNOW BLOWER

LRSS AUGER AND DRIVE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C28277 I N i I I SRS 4
2 C28817 2] Y = | SRRSO 2
3 111-132 BOLT - 5/16" X 3/4" NC ZP CAITIAQE .....vvvveeeiiiiieeeiiiieeeisiieeeessiieeeeesieeeessnsaeeeeans UAR
4 192-20 LOCK WASHER - 5/16” ZP (early production) .........cccccuveeiiiieeesiiiineeesinee e 4
5 131-911 NUT - 5/16" NC hex ZP flange 10CK .........ccciiuiiiiiiiiiii e 4
6 C28209 2] YN O = I o 1= 1] (o PR RP PSP 1
7 138-81 PIN = 1Ol 5/327 X L-1/2" oottt ettt e 1
8 113-206 BOLT = 3/8" = 168 X /4" ..ottt ettt et st 2
9 192-21 LOCK WASHER - 3/8” (early producCtion)............ceuveeriiiiiiiiieeeee e ssiiiieeeeee e e e e 2

10 131-938 NUT - 3/8" - 16 flaNge 1OCK.......ceveeeeiiiiiieiiiee et 2

11 C46469 * * CHAIN - auger drive, 76 pitches, #40 (1 pitch = .5”) oo I

11 C18183* CHAIN - auger drive 75 pitches #40 roller chain ..........occcceiviiie i 1

C28982 LINK - CONNECHNG H40 ....ceiiiiiiiee ittt 1
C28984 LINK = TOHEN HAD....eeeie ittt ettt e et e e st e e e st e e e s snaaeae e 2

12 C28983 LINK-OffSEt #40 ... evviieiiiiiie e N TSR

13 138-138 PIN - 10l 1/47 = 1-0/2" ..o

14 NSS COLLAR - locking (included with item 2)...............,

15 C31907 * SHAFT - drive (SB38G) — 16 tooth...................

15 C31908 * SHAFT - drive (SB48) — 16 tooth

15 C46462 * * SHAFT - drive (SB38G) — 19 tooth

15 C46463 * * SHAFT - drive (SB48) — 19 tooth..........

16 C31953 PULLEY - drive shaft ..........ccccvenninn!

17 C25205 AUGER - 38" (SB38G)................

17 C25853 AUGER - 48" (SB48)........ccc.....

18 C25840 SLEEVE - bearing...............

19 C28971 BEARING - auger ......... N SRR SRPRRR

20 C25841 SHAFT - stub ...........

21 195-522 WASHER - spacer 8/ Q

22 121-226 BOLT - 3/8"x 1" e lock sealant on threads) flange lock . ................ 2

23 C16109 SPROCKET - a elded to auger) — 47 tooth.......cccccoovvviiiieeeee e, 1

<
¢
P



INDEX




INDEX

Y]

OCO~NOOOOITAWNEFEM

m

PART NO.
113-206
192-21
C25370
132-318
C16870
C31918
C16714
C31913*
195-533
C26090
113-410
131-1182
C23949
C23539
195-103

SB38G, SB48 SNOW BLOWER

BELT AND IDLER ASSEMBLY

DESCRIPTION

BOLT - 3/8" X 3/4" NC heX ZP .....ooiiiiiiieiiie e
WASHER - 3/8" [OCK ...t
PULLEY - 00IEF 47 ...ttt
PIN - COtOI ...
SPRING = HUIEF ..o
ARM-TAIET ..
BUSHING - H0I€F @M ..o
FRAME - QAIEF ..t
WASHER - 1/27 ZP ..ot
PULLEY - backside idIer 4”7 ..o
BOLT - 1/2" X 1-1/2" NC heX ZP ..ot
NUT - 10CK 1/27 NC NEX ZP ...ttt
BELT - (use with 3000 series tractors) 76-1/2".........cccccceeeeiiiiiiinennnnn.
BELT - (use with 4000 series tractors) ........ccccceeeeeeiunnnne NN e

WASHER-3/8"....oieieee e

* |f this snowblower is used @
200, 400 series tracto%o
C25565 - Frame, idI



b ~
ﬂ @ ILLUSTRATED AS VIEWED
/4 @ FROM RIGHT REAR



INDEX

OCONOOUORAWWNNREPFEPM

m

PART NO.
C16524
C16525
C10871
C14440
111-203
111-132
192-20
131-911
C16805
C22741
C25876
111-371
192-21
129-103
C10888
113-713
131-1112
C16529
195-541
132-310
C10898
141-56
C12975
129-105
C23702 *
C44221 **
C25571 *
C4428 7 **
C23713
C23841
C25382
113-417
192-23

UB44, UB54 UTILITY BLADE

BLADE, BRACKET AND LIFT ASSEMBLY

DESCRIPTION REQD
BLADE - 44" SNOWN (UB44) ......ooiiiiie it 1
BLADE - 547 (UBB5A4) ...ttt 1
EDGE - 44" (UBA44) ...ttt 1
EDGE - 54" (UBB54) ...ttt ettt ettt sttt sttt e st s san e naneas 1
BOLT - 5/16" x 1" NC rd. hd. SQUAre NECK...........ooiicuiiiiiiiiiiiiiiiiieeee e UAR
BOLT - 5/16" - 18 X 3/4” CAITIAGE ...eeeeeeeeiitiiieiee e e e ettt e et e e e e e evaeaeeaaae e UAR
LOCK WASHER - 5/16” (early produCtion)..........ccoiiiuuieeiieeiaeiieiieeee e eiiiieee e UAR
NUT = 5/16"NC NEX vttt ettt ettt sttt ettt et e et e e sabe e e sne e e e UAR
SPRING = BIAAE ...ttt 2
BRACKET = PIVOU ...ttt nnne e ne e 1
SKID ettt 2
BOLT - 3/8" x 1" NC rd. hd. SQUAre NECK ........ccceeiiiciiiiiiiec e e e 2
LOCK WASHER - 3/8” ...ttt ettt 2
NUT - 3/8” NC hex

PIN-TOCK .

BOLT - 3/4" X 1-3/4" NC heX....coeeviiieiiieniee e

NUT - lock, 3/4" NC heX......cccuriieiiiieiiiiiieieeaeeeee

WASHER-5/8" ... N

PIN = COEI 1/8” X 1" rvieeeeeeeeeeeeeeeeeeeeee s X e 5
PIN = SAFELY cvovoeveeeeeceeeeeeereeeeereeerereseree e N ettt ee e 2
PIN - clevis 1/2" X 1-3/8" .......ccovvvvvvvnnn (- @ ....................................................... 2

WASHER - 3/4” ID X 1-1/8" .ovoooo....... D7) T 2
NUT = 1/2” REX oo G\ 2
BRACKET = DIAAE [t +.rrveoveso SN oo 1
BRACKET - blade lft ......... . g ......................................................................... 1
BRACKET - MouNtiNg .. 2l T oottt 1

BRACKET - mounting’ X .................................................................................. 1
ROD - rear pivot..... K ..................................................................................... 1
ROD - lift .............. . ......................................................................................... 1
PLATE - adapt@, TTEIFAICKET. ... 2
BOLT - 1/2” ) X e 2
LOCK Wé%@ L2 e 2

/l
UB54 - 020308001






INDEX

O©CoOoO~NOOUrWNEM

m

PART NO.

C34783
C28436
113-102
131-911
C28434
C32101
C29871
151-88

C24610
C25114
113-103
195-521
131-176
C28438
C28439
C28440
C36792
C30773
C34771
C34781
C33709
C16745
195-533
113-417
131-938
C32400
C36796
111-132

BG42G BAGGER

BAGGER ASSEMBLY

DESCRIPTION REQD
FRAME = MOUNTING . ..ettttieeiiiieeit ettt ettt e e e e e s aabaeeeaaaeeaanas 1
BRACKET - retaining, NOPPET .....coua ittt 1
BOLT -5/16"X3/A" ...ttt ettt ettt ettt se et be e nan e e 4
NUT - 5/16" flange 10CK ... UAR
FRAME - SUPPOI . ..ttt e et e e e e an b e 1
(O(@ Ly o e o =T o -1 SR 1

HINGE-COVET ..ottt 1

RIVET- 3/16” X 516" ....eviiiieeee ittt 17

SEAL-CRULE ...ttt 1
SPRING WASHER - BelleVille ........c.cooiiiee e 4
BOLT = 5/167- 18 X 17 ... ieee ettt ettt ettt sttt et e bbb ne e enne s 2
WASHER = 5/18” ...ttt ettt et e sab e be e e anneas 2
NUT - 5/16” - L8 IOCK ... .eeeiiiieiiieiiee et NN e eereeereeesreanas 2
BAG-gIaSS .. . uuuuuuuuurunuriririturiruterararerarerararererererarere e O\ N0 2
ROD - bag, SUPPOIt ....cceeeiiiiiiiiiieeee e N\ T P 2
I 121 S =1 = 1111 o o PSS \ W ) B 2
GUARD - lower chute @
CHUTE - middle ......coeviiiirieeee e
CHUTE - IOWET ...ooeiiieiiiiceeeeee e

(1 2 [U I I =R U] o] 1= cR

WHEEL - anti scalp........ccccovvvveeeennnns NN et eteeeeeeessssatararr e e e e e e s nnr e eeaeeeen 1
BOLT - shoulder...........cccooiiinnn %) ...................................................... 1
LTS o == T T o S OO T 1
BOLT-1/2"-13x1-1/4" ............. NG

NUT - 3/8” - 16 flange lack Q .................................................................. 1

GUARD - bag............. <L,
DEFLECTOR - chud

BOLT - 5/16” - 18







INDEX MK44, MK48 AND MK48-2 MULCHING KIT
F.  PARTNO. DESCRIPTION REQD

C45202 TOOL - fixture (MK48, MK48-2) optional (ShOWN) ..., 1
C45828 TOOL - fixture (MKA44) OPtONGL......ccoiiiiiiiiiiii e 1
C45821 BLADE - 15.57(MKZ4) ...ttt
C45192 BLADE - 17"(MK48,MK48-2) shown
C45822 BAFFLE - R.H. (MK44)
NSS * BAFFLE - R.H. (MK48) order complete MK48-2 kit

NSS *

RPBoo~vwNourbrrOWWNONRRA

C45688 (7Y Y oo [ SRR
113-102 BOLT - 5/16"- 18 x 3/4”

C42056 SCREW-round head ..........cccceeeiiiiiiiiiiiiieice e
131-96 NUT = 5/16” [OCK ...ceeiiiiieeiiiiiee e
131-176 NUT -5116" [0CK ...cccvivvireeiiiiiee e
195-521 WASHER - 5/16"x 5/8”

195-103 WASHER - 5/16"X 7/8".....uveieiiiiieeiieee e
C16752 WASHER - shim 3/8” x 7/8" x .164" (not shown) ..

* *

C45782 ** BAFFLE - R.H. (MK48-2) shown
C45825 BAFFLE - L.H. (MK44)

C45786 ** BAFFLE - L.H. (MK48-2) shown

Used on RM48 before PIN 010409098
Used on RM48 PIN 010409098 and After. &




INDEX

O.

A DANGER [l A WARNING [l A DANGER

SPINNING BLADE

KEEP CLEAR
CONTACT CAN INJURE

ﬁ_ A

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

SPINNING BLADE

SEE OPERATOR'S MANUAL BEFORE
ATTEMPTING TO CLEAR PLUGGED
DISCHARGE CHUTE.
CONTACT WITH BLADE CAN RESULT IN
SERIOUS INJURY.

()

NO STEP

0.

10

ATTACHMENT DRIVE
CLUTCH PULLEY

IDLER
PULLEYS

|| SHUT OFF ENGINE,
MOVE KE\', WAIT FOR

A MOTION TG STOP
BEFORE INSTALLING OR
ADJUSTING BELT.

2 TURN KEY COMPLETELY
COUNTER CLOCKWISE.

2)INSTALL BELT OVER
PULLEYS AS SHOWN. ONLY

ONE %0 DEGREE TWiST
‘OF THE BELT MUST
BETWEEN EAGH PULLEY
DECREASE TURN KEY
TENSION LOCKWISE UNTIL GAP
BETWEEN SPRING COILS
N 1S EQUIVALENT TO WIRE
DIAMETER.
Q
) CHECK THE SPRING
DAILY FOR CORRECT
SPAING INCREASE QAP ADJUSTWHEN
TENSION NECESSARY. 4
CInos

ATTACHMENT

DECK DRIVE
PULLEY

DRIVE

CLUTCH PULLEY

H PuLLEvs 4) ADUUST HERHT SELECTOR

DECREASE
TENSION

Pl SHUT OFF ENGINE
FEMOVE KEY AND WAI

PULLEY SiEn

SUCCEEDING PULLEYS

LEVER TO THE DESIRED
POSITION

WIND KEY COUNTER-

THI SPHMMREDAME"ER

4] AT PERIODIC iNTER.

VALS RECHECK  FGR

i GORRECT  CLEARANGE
€N COlLs  AND

S530% 5% réoniee

cA

INDEX

©)

S

CORRECT BLADE ALIGNMENT

1) TIGHTEN THIS NUT AGAINST WAS| 4

2 LOOSEN FOUR SPINDLE NOUS‘ i
OF THE MOWER FOR FREE

3) ALIGN BLADES SUCH THA
EACH OTHER AS S|

4) ADJUST THESE N
BRACKET, AS

5) GAP WIDTH
KEY AS

Y TIGH'

BLADE ALIGNMENT \X\’

BLTADES ARE PERPEIDICULAN TO
ﬁNMEN‘T DIAGRAM,

AP BETWEEN HEAD OF BOLT AND
ICKNESS OF TRACTOR IGNITION KEY, USE

HOUSING MOUNTING NUTS SECURELY.

C31408

QO
\S)

| SHUT OFF

ATTACHMENT ORIVE

BEFORE INSTALLING BELT
cuteH

PULLEY 7 INSTALL BELT OVER
PULLEYS AND IDLER
PULLEYS AS SHOWN
EXCERT FOR SPAING
LOADED IDLER

DECK Uhvt
vt 1 ROTATE IDLER ARM CLOCK.
WISE AND SECURE
10 THE SPRING LOADED IOLER

€
- = sELT
o e { ) i
e - % 4 DOUBLE CHECK THAT ThE
BELT 1S PROPERLY SEATED

1 EACH PULLEY WITH ONLY
ONE 90 DEGAEE TWIST
BETWEEN
CLUTCH PULLEY AND ¥ 1OLERS
V" (DUERS AND FLAT IDLERS

LOADED

ek v DLERS
ARM Fxi o

€18800

ACAUTION

0

AUTION

FLYING DEBRIS
1. DO NOT RAME COVER WHILE GPERATING.
2 PROPERLY ISTALL BAGGER AND CHUTE
BEFORE STANTING MOWER. SEE OPER-
ATORS MANVAL FOR FURTHER

KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING
POSITION. REMOVING PIN ALLOWS BLADE
TOTILTWITHSPRING TRIP ACTIONFOR
SNOW REMOVAL USE. STORE PIN IN HOLE
AND SECURE WITH SAFETY PIN.
gIEOE"MsANUAI. FORCOMPLETEINSTRUC-

PINCH POINT.

INSTRUGTIONS.

(©

)

DRIVE BELT INSTALLATION

ATTACHMENT
.+~ DRIVE CLUTCH




INDEX

©CO~NOUTAWN P

el el e e
ORWNRO

n

PART NO.
C31494
C12519
321-6210
NLA
NLA
C42578
C31409
321-6263
NLA
C32093
C31896
C38800
NLA
NLA
C31090

DECALS After these Serial Numbers...

USE BEFORE PIN:

RM38 -010606104 UB44 -020610001
RM44 -010606104 UB54 -020610011
RM44GR -010606104 SB38G - 030612026
RM48 -010606104 SB48 - 030608026
RMG60 -010606104 RM42G -010606104

BG42G - 010606104

DESCRIPTION
DECAL - mower drive belt (RM38, RM44, RM44GR, RM48)........

DECAL - “NO STEP” (RM38, RM42G, RM44, RMGR, RM48, RM60O

DECAL - culling height (RM38, RM44, RM44GR, RM48, RM60).

DECAL - flying debris (RM38, RM42G, RM44, RM44GR, BG42G, RM60)(use C46324) ..1
DECAL - spinning blade (RM38, RM44, RM44GR, RM48, RM60)(use C46323) ............... 1

DECAL - mower drive belt (RMBO) ........cooiuiiiiiiiieiiiiiiiiieeee e

DECAL - spindle drive belt (RMBO).........cccuuiiiiiieeiiiiiiiiiieeee e
DECAL - “commercial” (RMBO) .......cccceveeeiiiiiiiiriee e eesinineeeeeenn, &
DECAL - “Caution” Pinch Point (UB44, UB54) (use C46327

s




INDEX

10

SPINNING BLADE
TO AVQID SERIOUS INJURY:
MOWER SHALL NOT BE OPERATED
WITHOUT EITHER ENTIRE:

+ CHUTE DEFLECTOR « MULCHER

+ GRASS CATCHER
AND GUARD / COVERS IN PLACE.

FLYING OBJECTS

IS ATFACHED,

READ OPERATOR'S MANUAL.

@

NO STEP COMMERCIAL I

A WARNING

TO AVOID SERIOUS INJURY:
DO NOT DPERATE MOWER UNLESS GRASS CATCHER

DO NOT RAISE COVER OR CATCHER WHILE OPERATING.

A DANGER

X

A DANGER
p:A

ROTATING AUGER ROTATING AUGER
KEEP HANDS, FEET AND LOOSE

CLOTHING AWAY FROM

ROTATING AUGER.

KEEP HANDS QUT OF THE

DISCHARGE CHUTE WHILE

THE ENGINE IS RUNNING. ___ \
o

A DANGER

SPINNING BLADE
STAY CLEAR OF MOWER WHEN
ENGINE IS RUNNING

A DANGER

G 1% | A

SPINNING BLADE

« BUOWEA / MCWER SHALL NOT BE
LPERATED WITHOUT ENTIRE GRASS
EATCHER, GUARD, & COVERS IN PLACE

« STAY CLEAR OF BLOWER ' MOWER
WHEN ENGINE IS RUNNING.

« READ OPERATOR'S MANUAL.

THE BELT MUST BE
zum 'im PULLEY

e
\e) e S Ehnanct
£ CHECK THE SPMNG .‘_m( ] Teity EOLEUIRE
DAWY FOR GORRECT K3t us eecne
GAR ABAAY WHEN > e o
NECESAAN y <

DRIVE BELT INSTALLATION

ATTACHMENT
.+~ DRIVE CLUTCH

BLADE ALIGNMENT AND BELT TENSION
) TIGHTEN THIE NUT AGAMET WABHER ANO SPACER.

2 LOOREN NUTS ON THE
OF THE MOWER FOR FREK $1IDING MOVEMENT OF ASSTY,

2 ALGN BL THAT ADJACENT BLADES ARTO
EACH OTHER AS SHOWS IN BLADE ALGNMENT DIAGAAM.

§ ADJUST THESE NUTS TO ONTAIN A QAP BETWEEN HEAD OF BOLT AND
BRACKET, AB SHOWN.

B GAP WIDTH TO B8 SOUAL TO THICKNESS OF TRACTOR HNITION KEY, USE
KEY AS A QAOE.

& TIGHTEN FOUR BPINOLE HOUSING MOUNTING NUTS SECURELY.
-

et o evora.

AMOVE ki T 4D WA
FOR M1( MOTION 15 8108
SRONE AL LG M
2 earac it ovin
LALED A DR
mALET a8

©voom

CUICH MaLeY 0 v ortna
Vot meriar
<ases0 iy

A\ WARNING

PINCH POINT

+ KEEP HANDS AND FEET CLEAR OF THIS AREA.

+ THIS PIN LOCKS BLADE IN FIXED DOZING POSITION,

* REMOVING PIN ALLOWS BLADE TO TILT WITH SPRING.
TRiP ACTION FOR SNOW REMOVAL USE.

* STORE PIN IN HOLE AND SECURE WITH SAFETY PIN.

READ OPERATIONS MANUAL.




DECALS Before these Serial Numbers...

INDEX USE PIN AND AFTER:
RM38 -010606104 UB44 - 020610001
RM44 - 010806104 UB54 -020610011
RM44GR -010606104 SB38G - 030612026
RM48 -010606104 SB48 -030608026
RM60 -010606104 RM42G - 010606104

BG42G -010606104

REF.  PARTNO. DESCRIPTION REQD
I C31494 DECAL - mower drive belt (RM38, RM44, RM44GR, RM48) ......ccccciiiiiiiiieiiiie e 1
2 C12519 DECAL - “NO STEP” (RM38, RM42G, RM44, RMGR, RM48, RMB0) .........ccccvveiiiiiieniiieeeans 2
3 321-6210 DECAL - cutting height (RM38, RM44, RM44GR, RM48, RMBO) ........ccooviiiiiiiiiieeiiieee s 1
4 C46324 DECAL - spinning blade (RM38, RM42G, RM44, RM44GR, BG42G, RM60)........c.ccccvcvveeene 1
5 C46323 DECAL - spinning blade (RM38, RM44, RM44GR, RM48, RMBO).........ccccceviiieeeiiiiiieeiiiieeeens 1
6 C42578 DECAL - mower drive Belt (RMBO) ..ottt e e e ae e e e e e
7 C31409 DECAL - spindle drive Delt (RIMBO) ..ottt e e eaabaeee e e e e
8 321-6263 DECAL - “commercial” (RMBO) ........cccouurreiiirieeiiiiieesiiieeeesieeeesnenns
9 C46327 DECAL - Pinch Point (UB44, U B54) .......ccccevvciieeeiiiie e

10 C32093 DECAL - “Ingersoll” (UB44, UB54, S838G, SB48) .................

11 C31896 DECAL - drive belt (SB38G,SB48) ......cccoccvvieiiiieeeiiieeee,

12 C38800 DECAL - mower drive belt (RM42) ........ccccovvevveeeiiiiennnn,

13 C46282 DECAL - flying objects (BG42G) .....cceeeevvvvvvveenennenns

14 C46325 DECAL - spinning blade (RM42G).........cccccvevveeeerinad )

15 C31090  DECAL - cutting height (RM42G) v

16 C46322 DECAL - auger (SB38G, SB48)........ccceeevvvveen (¢ \

17 C46329 DECAL - discharge (SB38G, SB48) ............




